
 

Case Studies to Evaluate FGD Wastewater 
Physical/Chemical Treatment Performance 

 

3002001202 

 

 

 

0



0



 

Case Studies to Evaluate FGD Wastewater Physical/Chemical 
Treatment Performance  

3002001202 
Technical Update, December 2013 

 

EPRI Project Manager  

P. Chu 

ELECTRIC POWER RESEARCH INSTITUTE 
3420 Hillview Avenue, Palo Alto, California 94304-1338 ▪ PO Box 10412, Palo Alto, California 94303-0813 ▪ USA 

800.313.3774 ▪ 650.855.2121 ▪ askepri@epri.com ▪ www.epri.com 
0



DISCLAIMER OF WARRANTIES AND LIMITATION OF LIABILITIES 
THIS DOCUMENT WAS PREPARED BY THE ORGANIZATION(S) NAMED BELOW AS AN 
ACCOUNT OF WORK SPONSORED OR COSPONSORED BY THE ELECTRIC POWER RESEARCH 
[...]
and form precipitates of mercury that can be removed. Polymer addition may be needed after 
organosulfide precipitation to enhance flocculation. Various organosulfides are available from 
numerous vendors (e.g. Nalco’s Nalmet-1689, Evonik’s TMT-15, and GE’s MetClear MR2405). 
Organosulfides are used at numerous power plants for mercury removal from FGD wastewater. 
Organosulfides are typically ineffective at removing anions from solution. 

Clarification  
Clarifiers are used to settle solids in wastewater. Wastewater should flow by gravity to a clarifier 
so that solids formed by coagulation and flocculation are not sheared by pumping into smaller 
particles that are less likely to settle. Traditional circular clarifiers are equipped with a 
mechanism and flocculation zone. The clarifier mechanism is equipped with rake arms used to 
remove settled solids. The flocculator provides gentle mixing of the solids and polymer to 
promote particle growth to enhance settling of the solids. The flocculated mixture passes below 
the skirt of the flocculation zone and enters the clarification zone. Solids settle to the conical, 
sloped bottom of the clarifier, clarified liquid rises to the top, and exits as overflow from the 
clarifier. Clarifier types other than circular clarifiers are also in use in FGD wastewater 
treatment, including those that have packs of inclined plates to increase effective surface area.  

Clarifier performance can be enhanced by adding polymers. Polymer is often used to help 
coagulate solids before clarification. It is therefore prudent to include a flocculation well in the 
primary clarifier and to provide the ability to add polymer at this point. Polymer doses vary 
widely based on the type of polymer and the water chemistry. Polymer may be added to the mix 
tank effluent pipe to provide initial mixing in the gravity line to the clarifier.  

Additional information on clarifier design and operation is included in a past EPRI document.[3]  

Filtration 
Filtration is used to remove total suspended solids (TSS) and heavy metals in particulate form. 
Filtration will typically not be used in process wastewater applications unless metals limits 
cannot be met with chemical precipitation and clarification. Sand filters can typically reduce 
FGD wastewater TSS to below 10 parts per million (ppm) and generally remove solids that are 
5 micron or larger. Additional membrane technologies, such as microfiltration, ultrafiltration, 
nanofiltration, or reverse osmosis could also be used to remove smaller solids particles from 
process wastewater; however these technologies have not been commercially applied to FGD 
wastewater and there are significant concerns with potential scaling. 

2-5 
0



 
 
Case Studies of Physical/Chemical FGD Wastewater Treatment Systems 

Case Studies  
In order to gather information regarding the treatment of FGD wastewater using 
physical/chemical methods, staff from seven coal-fired power plants were interviewed regarding 
the design of their FGD wastewater treatment system, the performance it achieves, and 
operational challenges they have encountered while treating FGD wastewater. The following 
summarizes the information gathered during the interviews. The sites are named only by 
identifiers to provide anonymity. Power plants, in some cases, provided their site data. EPRI 
reviewed the analytical methods used by the facilities to confirm that these methods were 
consistent with methods used by EPRI in previous studies and methods used by EPRI to analyze 
samples during treatability testing conducted with samples from three of these power plants. 
Analytical methods used by most facilities for trace metals analysis were typically EPA Method 
200.8 or Method 1631 for low-level mercury.  

It should be noted that the case study plants varied in what metals they were targeting for 
removal. Some plants are only regulated for TSS and pH, others have limits just on the FGD 
treatment system effluent and final outfall, and some (most of the case studies) have limits 
applied on their final effluent, which combines FGD water along with other waters. This is an 
important consideration in evaluating the concentrations of the pollutants treated. If a facility is 
not targeting a certain metal, the concentrations of that metal in the effluent may not be as low as 
the system can treat. In other words, in some cases removal of a metal is a byproduct of the 
targeted pollutant removal. During the interviews, the plants’ discharge permits and limits were 
discussed. As shown in Table 2-3, most plants had compliance points at combined outfalls. Table 
2-3 provides a brief summary of the sites surveyed and basic information regarding their 
operations.  

2-6 
0



 

 
Case Studies of Physical/Chemical FGD Wastewater Treatment Systems 

Table 2-3 
Summary of Plants Interviewed 

 PC1 PC2 PC3 PC4 PC5 PC6 PC7 

FGD Type Limestone 
Forced 

oxidation 

Limestone 
Forced 

oxidation 

Limestone 
Forced oxidation 

Limestone 
Forced oxidation 

Limestone 
Forced oxidation 

Limestone 
Forced oxidation 

Limestone 
Forced oxidation 

FGD Wastewater 
Treatment 
System Online 

2009 2009 2007 2007 2009 1984 (chemical 
precipitation 

2000) 

2007 

Coal Type Bituminous, 
Subbituminous 

Bituminous Bituminous Bituminous Bituminous, 
Subbituminous 

Bituminous Bituminous 

Current 
Monitoring 
Location 

Limits at FGD 
wastewater 
treatment 
effluent 

Limits at Final 
Outfall 

Limits at Final 
Outfall, after 

FGD mixed with 
other water 

Limits at Final 
Outfall, after 

FGD mixed with 
other water 

Limits at Final 
Outfall, after 

FGD mixed with 
other water 

Limits at Final 
Outfall, after 

FGD mixed with 
other water 

Limits at Final 
Outfall, after 

FGD mixed with 
other water 

Numeric NPDES 
Limits for Trace 
Elements 

Be, Cu, Hg, Pb, 
Se, Ag 

Cu, Pb   Hg, Se  Se, Fe Al, As,  Fe, Mg, 
Hg, Se 

Se, Hg, Ag None (monitor 
and report only)  

FGD wastewater 
source 

Primary or 
secondary 

hydrocyclones 
overflow 

Secondary 
hydrocyclones 

overflow 

Primary 
hydrocyclones 

overflow 

Primary 
hydrocyclones 

overflow 

Primary 
hydrocyclones 

overflow 

Primary 
hydrocyclones 

overflow 

Secondary 
hydrocyclones 

overflow 

Design Flow 
Rate 

500 gpm 500 gpm 360 gpm 650 gpm 330 gpm 400 gpm 200 gpm 

Typical Flow 
Rate 

75 gpm 230 gpm 140 gpm 557 gpm 200 gpm Batch operation: 
Typical day is 18 

batches, each 
25,000 gallons = 

312 gpm 

75-150 gpm 

Typical Influent 
TSS 

5-6% 1-2% 3-5% 1% Data not 
obtained 

8% Data not 
obtained 

Typical 
Chlorides 

12,000 mg/L Data not 
obtained 

Data not 
obtained 

6,000 mg/L Data not 
obtained 

15,000 mg/L Maximum 12,000 
mg/L 

2-7 
0



 

 
Case Studies of Physical/Chemical FGD Wastewater Treatment Systems 

Table 2-3 
Summary of Plants Interviewed 

 PC1 PC2 PC3 PC4 PC5 PC6 PC7 

Iron and 
organosulfide? 

Both Both Both Both Both Iron only Organosulfide 
only 

Filter? Yes, Sand Yes, Sand No No No Yes, Sand No 

2-8 
0



 

 
Case Studies of Physical/Chemical FGD Wastewater Treatment Systems 

Site PC1  
The Site PC1 facility used to be a base load plant, but now the unit operates much less 
frequently. Site PC1 uses bituminous and Powder River Basin coal. It has a limestone forced-
oxidation FGD system for sulfur dioxide (SO2) removal from flue gas. The FGD wastewater 
produced contains a maximum of 5.5 percent solids and 12,500 ppm of chlorides.  

The Site PC1 FGD system has a maximum design flow rate of 500 gallons per minute (gpm). 
The scrubber system is equipped with secondary hydrocyclones but these hydrocyclones have 
had operational issues and as a result have not operated consistently. The system operates under 
a permit that limits flow to 160 gpm or less. The system is typically operated as a low flow 
continuous system (as low as 75 gpm) but is also operated as a batch system on occasion. Figure 
2-2 presents a process flow diagram of the Site PC1 FGD wastewater treatment system. 

FGD Influent
Hydroclone
Overflow

Filter PressSludge Feed 
Tank

M

Reaction 
Tank 1

Lime
Ferric 

Chloride

Clarifier

M

Reaction 
Tank 2

Effluent Recycle to 
Equalization Tank

Polymer

Hydrochloric
Acid

Landfill

Sand 
Filter

Treated
Effluent

Tank

Discharge

M

Equalization
Tank

Filtrate
Sump

LimeOrgano-
sulfide

 

Figure 2-2 
Site PC1 FGD Wastewater Treatment System Process Flow Diagram 

Overflow from the hydrocyclones flows to the FGD wastewater treatment system equalization 
tank. The equalized FGD wastewater is then chemically treated for desaturation using lime to pH 
of 8.9. Ferric chloride is added at a dosage of 100 to 150 ppm for metals removal and 
coagulation. Organosulfide (Nalmet-1689) is added at a dosage of 12 ppm for mercury and 
divalent metals removal. Site PC1 also adds a polymer for flocculation prior to solids removal in 
the solids contact clarifiers. Clarifier underflow is dewatered using a plate and frame press.  

Effluent from the clarifier is filtered in a traditional sand filter and then discharged with other 
flows. Site PC1 has an internal monitoring point at the FGD discharge point with discharge 
limits for metals listed in Table 2-3.  

Treatment Achieved 

Site PC1 collects weekly data for their internal outfall from the FGD wastewater system. 
Table 2-4 presents data for selected parameters collected from July 2009 to October 2011. The 
median value was based on detected results. Trace elements except for mercury were analyzed 
using EPA Method 200.7. Mercury was analyzed using Method 245.2.  

2-9 
0



 

 
Case Studies of Physical/Chemical FGD Wastewater Treatment Systems 

Table 2-4 
Site PC1 Historic FGD Effluent Metals Data  

Parameter Units Number of 
Samples 

Median Max 

Aluminum mg/L 121 0.126 1.331 

Arsenic mg/L 149 0.010 0.241 

Beryllium mg/L 120 0.000 0.0006 

Boron mg/L 121 188 319.6 

Cadmium mg/L 155 0.002 0.0225 

Chromium mg/L 142 0.005 0.0374 

Copper mg/L 129 0.004 0.0491 

Iron mg/L 121 0.105 1.01 

Lead mg/L 126 0.002 0.0466 

Manganese mg/L 163 2.7 3110 

Mercury µg/L 162 0.061 3.4 

Nickel mg/L 120 0.014 0.262 

Selenium mg/L 170 0.527 1.49 

Silver mg/L 119 0.002 0.0187 
 

When compared to the proposed limits in the draft ELG, PC1’s FGD treatment system effluent 
would not consistently meet the limitations for arsenic and mercury.  

PC1’s FGD wastewater treatment is focused on the removal of metals and is operated to focus on 
metals removal. The historic effluent values for eight metals was plotted to evaluate the level of 
consistency achieved by their wastewater treatment system. Figures 2-3 through 2-10 present the 
historic effluent data for PC1. 

 

0.0

0.5

1.0

1.5

2.0

2.5

3.0

3.5

Co
nc

en
tr

at
io

n 
(u

g/
L)

2-10 
0



 

 
Case Studies of Physical/Chemical FGD Wastewater Treatment Systems 

Figure 2-3 
Site PC1 FGD Wastewater Treatment System Effluent Mercury Concentration 

 

 
Figure 2-4 
Site PC1 FGD Wastewater Treatment System Effluent Selenium Concentration 

 
Figure 2-5 
Site PC1 FGD Wastewater Treatment System Effluent Arsenic Concentration 

 

0.0
0.2
0.4
0.6
0.8
1.0
1.2
1.4
1.6

Co
nc

en
tr

at
io

n 
(m

g/
L)

0.000

0.005

0.010

0.015

0.020

0.025

Co
nc

en
tr

at
io

n 
(m

g/
L)

2-11 
0



 

 
Case Studies of Physical/Chemical FGD Wastewater Treatment Systems 

 
Figure 2-6 
Site PC1 FGD Wastewater Treatment System Effluent Cadmium Concentration 

 

 
Figure 2-7 
Site PC1 FGD Wastewater Treatment System Effluent Chromium Concentration 

 

0.000
0.002
0.004
0.006
0.008
0.010
0.012
0.014
0.016
0.018
0.020

Co
nc

en
tr

at
io

n 
(m

g/
L)

0.000

0.005

0.010

0.015

0.020

0.025

0.030

Co
nc

en
tr

at
io

n 
(m

g/
L)

2-12 
0



 

 
Case Studies of Physical/Chemical FGD Wastewater Treatment Systems 

 
Figure 2-8 
Site PC1 FGD Wastewater Treatment System Effluent Copper Concentration 

 
Figure 2-9 
Site PC1 FGD Wastewater Treatment System Effluent Lead Concentration 

 

0.000
0.002
0.004
0.006
0.008
0.010
0.012
0.014
0.016

Co
nc

en
tr

at
io

n 
(m

g/
L)

0.000

0.002

0.004

0.006

0.008

0.010

0.012

Co
nc

en
tr

at
io

n 
(m

g/
L)

2-13 
0



 

 
Case Studies of Physical/Chemical FGD Wastewater Treatment Systems 

 
Figure 2-10 
Site PC1 FGD Wastewater Treatment System Effluent Manganese Concentration 

The data plots indicate that despite a focus on the removal of metals, PC1’s metals removal 
concentrations are variable. The data show periodic spikes in concentrations for most metals. 
Interestingly, the spikes in concentration are not necessarily consistent across metals. For 
instance, the highest selenium concentration occurred on October 19, 2010. However, on the 
same date, mercury, lead, manganese, copper, and cadmium all exhibit relatively low 
concentrations in the FGD wastewater effluent. 

This indicates that the physical/chemical treatment process was functioning properly during this 
time period, but that influent variability and/or other factors resulted in spikes despite treatment. 
This indicates that even a facility that uses physical/chemical treatment focused on metals 
removal to treat FGD wastewater can have discharge variability. However, for a limited data set 
provided for mid-2010, the physical/chemical treatment process achieved nearly 100 percent 
removal for arsenic, cadmium, copper, lead, manganese, selenium, and zinc.   

Lessons Learned 

Operational challenges for PC1’s FGD wastewater treatment system include the following: 

• Despite desaturation and chemical treatment using anti-scalants, the FGD wastewater still has 
very high scaling potential. Site PC1’s hydrochloric acid (HCl) feed system to control the 
wastewater pH prior to the filtration process was undersized. The pH entering the filters was 
too high resulting in scaling of the filter media. To prevent the scaling problems in the filters, 
the size of the HCl feed system pumps was increased. In addition, a scale inhibitor was added 
to help increase media life in the sand filters. 

• Biogrowth is a problem in both the clarifier and the sand filter. Biogrowth in the clarifiers 
carries over to the filters resulting in fouling and increased backwashes. PC1 is testing 
biocide addition to reduce biogrowth in the system. Biocides may be needed to help control 
the biogrowth; however, these chemicals should be carefully considered before use. Some 

0
10
20
30
40
50
60
70
80
90

100
Co

nc
en

tr
at

io
n 

(m
g/

L)

2-14 
0



 

 
Case Studies of Physical/Chemical FGD Wastewater Treatment Systems 

biocides could result in effluent toxicity while others could contribute to effluent metals 
concentrations. 

• PC1 has two solids contact clarifiers that are designed to operate in parallel; however, PC1 
typically operates only one of them at a time. This is because at lower flow rates, it is 
difficult to keep good solids blankets in both clarifiers. Operating with one clarifier allows 
for a thicker solids blanket, which prevents bed collapse, which can result in dispersed solids 
in the effluent. The use of a single clarifier results in a higher solids concentration in the 
waste sludge and promotes better operation of the solids handling system.  

Site PC2 
Site PC2 burns bituminous coal and uses a limestone forced oxidation FGD to remove SO2 from 
the flue gas. Site PC2’s FGD wastewater treatment system was brought online in 2009. The 
system has a maximum design flow rate of 500 gpm. The system typically operates with one 
train at approximately 230 gpm. Figure 2-11 presents a process flow diagram of PC2’s FGD 
wastewater treatment system. 

  

2-15 
0



 

 
Case Studies of Physical/Chemical FGD Wastewater Treatment Systems 

 

Figure 2-11 
Site PC2 FGD Wastewater Treatment System Process Flow Diagram 
Note -PC2 currently bypasses the backwash waste tank and pumps backwash directly to the EQ Tank 

Hydrocyclone overflow (which consists of 1 to 2 percent TSS) is stored in an equalization tank. 
The equalized FGD wastewater is pumped to a desaturation tank where lime is added to raise the 
pH to 8.2. The desaturated wastewater then overflows to the heavy metals reaction tanks where 
80 ppm ferric chloride is added for metals removal and solids coagulation. The reaction tank 
effluent flows to a clarifier (Infilco Degremont’s Densadeg high-rate clarifier) where 2 ppm of 
organosulfide (TMT-15) and a polymer are added. The solids from the Densadeg are recycled to 
the desaturation tanks. Waste solids are dewatered using a plate and frame filter press. 

The clarified wastewater is stored in a blending tank. An HCl feed system is used to adjust the 
pH as needed before sand filtration. The filtered water is stored in an effluent tank and then 
discharged. 

Treatment Achieved 

The only metals the site currently has discharge limitations for are copper and lead, and these 
limits are met without specific efforts focused at their treatment. Site PC2 provided historic FGD 
effluent data from January 2011 to May 2012. Selected parameters are presented in Table 2-5.  

  

M 

EQ Tank 

FGD Influent 
Hydroclone 

Overflow M 

Desaturation  
Tank 

M 

Heavy Metal  
Reaction Tank 

Organosulfide 

Sludge Recycle 

Densadeg 
Clarifier / Thickener 

M 

Blending  
Tank 

Hydrochloric 
Acid 

Sand  
Filter 
Filter  

Backwash Waste  
Tank  

Effluent 
Tank 

Treated  
Effluent to  
Discharge 

Filter Presss 
Sludge Storage  

Tank 
Solids to  
Disposal 

M 

Filtrate Sump 

Ferric  
Chloride 

Lime 
Polymer 

Landfill 
Leachate 

2-16 
0



 

 
Case Studies of Physical/Chemical FGD Wastewater Treatment Systems 

Table 2-5 
Site PC2 Historic FGD Effluent Metals Data  

Parameter Units Number of 
Samples 

Median Max 

Aluminum mg/L 17 <2.5 2.5 

Antimony mg/L 17 <0.5 0.50 

Arsenic mg/L 17 <0.25 0.25 

Boron mg/L 17 378 471 

Cadmium mg/L 17 0.03 0.05 

Chromium mg/L 17 <0.13 0.13 

Copper mg/L 72 <0.25 0.25 

Iron mg/L 17 <1.5 1.7 

Lead mg/L 72 <0.15 0.58 

Mercury µg/L 17 1.1 87 

Molybdenum mg/L 17 <0.5 0.50 

Nickel mg/L 17 0.54 1.50 

Selenium mg/L 17 <0.5 0.50 

Thallium mg/L 17 <0.5 0.50 

Zinc mg/L 17 0.25 0.78 

 
Most of the metals analyses performed on Site PC2’s effluent were performed at detection limits 
greater than the draft ELG limits. However, based upon the maximum values seen in the data set, 
Site PC2 would not currently meet the draft ELG limitations for arsenic or mercury. 

Lessons Learned 

Operational challenges for PC2’s FGD wastewater treatment system have included: 

• Although originally designed for solids recirculation, Site PC2 has halted the return of solids 
from the Densadeg to the desaturation tank. Sludge handling can be challenging and has 
required particular attention to proper operation and maintenance.  

• Site PC2 has also bypassed the backwash holding tank for their system. The piping is prone 
to clogging. The backwash is now pumped directly to the equalization tank. 

2-17 
0



 

 
Case Studies of Physical/Chemical FGD Wastewater Treatment Systems 

Site PC3  
The Site PC3 FGD wastewater treatment system has a maximum design flow rate of 360 gpm, 
but currently operates at a flow of approximately 140 gpm. The FGD scrubber is a limestone 
forced oxidation system. A process flow diagram of the Site PC3 FGD wastewater treatment 
system is presented in Figure 2-12. 

 
Figure 2-12 
Site PC3 FGD Wastewater Treatment System Process Flow Diagram 

The system operates continuously, receiving secondary hydrocyclone overflow. Solids returned 
from the secondary clarifier underflow are combined with the FGD wastewater in the 
desaturation tank to improve the performance of the precipitation process. Lime is added to the 
desaturation tank to achieve pH 8.5 and 25 ppm of organosulfide (MetClear) is added to the 
same tank to remove mercury and divalent metals during the desaturation process. A polymer is 
added to coagulate the particles as the water flows to the primary clarifier. Solids removed from 
the clarifier are dewatered using a plate and frame filter press. The primary clarifier overflow is 
stored in an equalization tank.  

The desaturated FGD wastewater is dosed with ferric chloride (20 ppm maximum) and 
organosulfide (50 ppm) in the equalization tank for additional metals removal. The wastewater 
receives an additional dose of anionic polymer for flocculation as it flows to the ferric chloride 
mix tank and then into the secondary clarifier. The clarified wastewater flows to an effluent tank 
and is then fed to a biological treatment system for selenium removal (GE ABMet®). Effluent 
from the biological treatment system flows to treatment ponds where it is combined with other 
flows for discharge. 

2-18 
0



 

 
Case Studies of Physical/Chemical FGD Wastewater Treatment Systems 

Treatment Achieved 

Site PC3 has permit limits at the plant’s final outfall (which contains FGD and other wastewater 
streams), but they do not have limits on the discharge of the FGD system. Therefore, they collect 
limited data on their FGD wastewater treatment system. The focus of the plant’s overall 
treatment system is solids removal. However, selenium limitations on the final outfall have 
required the addition of biological treatment after physical/chemical treatment. Reducing 
selenium before the biological treatment is therefore desirable. Site PC3 provided their selenium 
data (prior to biological treatment) from January 2012 to June 2012. The data are presented in 
Table 2-6. 
Table 2-6 
Site PC3 Historic FGD Physical/Chemical Effluent Metals Data 

Parameter Selenium (mg/L) 

Number of Samples 5 

Median 0.279 

Max 0.311 

 
The data shows that the physical/chemical FGD wastewater treatment system is not removing 
selenium below the draft ELG limits. This is expected because this plant has a forced oxidation 
scrubber, so the selenium is likely selenate, which is not typically removed by physical/chemical 
treatment.   

Lessons Learned 

The following are operational challenges cited by plant staff: 

• Due to the high concentrations of solids, the feed lines to the ferric chloride mix tank have a 
history of clogging. Site PC3 has chosen to bypass the ferric chloride mix tanks in order to 
avoid hydraulic problems and clogging. Instead, ferric chloride and organosulfide are added 
to the equalization tank after the primary clarifier, which acts as a mix tank for the chemical 
precipitation reactions.  

• In addition, because of the high solids concentrations, Site PC3 has had trouble with filter 
press feed pump failure. The high solids tend to cause problems with rotors and other pump 
components. Site PC3 has used progressive cavity pumps, recessed impellor pumps, and 
electric diaphragm pumps. They have had issues with each pump style. Rotary lobe pumps 
are currently being evaluated as a possible replacement pump.  

Site PC4 
Site PC4 burns bituminous coal and uses a limestone forced oxidation scrubber to remove SO2 

from the flue gas. The FGD wastewater treatment system has a maximum design flow rate of 
about 650 gpm. The FGD wastewater generated is typically 1 percent TSS and has a chloride 
concentration of roughly 6,000 ppm. Figure 2-13 presents a process flow diagram of Site PC4’s 
FGD wastewater treatment system.  
 

2-19 
0



 

 
Case Studies of Physical/Chemical FGD Wastewater Treatment Systems 

 
Figure 2-13 
Site PC4 FGD Wastewater Treatment System Process Flow Diagram 

Site PC4’s FGD overflow from hydrocyclones is collected in a desaturation tank where lime is 
added to a pH set point of 8.6 for solids precipitation, including metal hydroxides formed under 
alkaline conditions. After pH adjustment, the FGD wastewater flows into the primary clarifier 
for solids removal. 

The desaturated FGD wastewater is equalized and then treated with 36 ppm of Nalmet-1689 
organosulfide and 50 ppm of ferric chloride for the additional removal of metals. Sulfuric acid 
and anionic polymer are used for minor pH adjustments and improved flocculation particle 
formation, respectively. Solids are removed through secondary clarification. Solids from primary 
and secondary clarification are dewatered using filter presses. The clarifier effluent is discharged 
to bottom ash ponds and eventually the wastewater system outfall. A chemical supplier 
performed jar tests to improve the removals of solids and metals in the FGD wastewater 
treatment system by adjusting the ferric chloride and organosulfide dosages.  

Treatment Achieved 

Site PC4 is not regulated at the effluent of the FGD treatment system, but rather at a combined 
outfall, which includes additional low volume flows and bottom ash pond effluent. The final 
outfall has limits for mercury, selenium, aluminum, and iron. Additional parameters must be 
monitored, but do not have permit limitations. Site PC4 does periodically collect samples at the 
discharge of its FGD wastewater treatment system. Site PC4 provided FGD effluent data 
collected from January 2010 to September 2011 for use in this report. A summary of the data for 
selected parameters is presented in Table 2-7. 
  

2-20 
0



 

 
Case Studies of Physical/Chemical FGD Wastewater Treatment Systems 

Table 2-7 
Site PC4 Historic FGD Effluent Metals Data  

Parameter Units Number of 
Samples 

Median Max 

Aluminum mg/L 13 0.105 0.332 

Arsenic mg/L 13 0.007 0.011 

Iron mg/L 13 0.94 1.77 

Magnesium mg/L 13 1660 1900 

Mercury ng/L 46 749 5850 

Selenium mg/L 13 0.088 0.156 

Effluent values were compared to the proposed ELG limits to evaluate the efficacy of 
physical/chemical treatment at this plant to meet these discharge levels. The comparison 
indicates that, as it currently operates, the Site PC4 FGD wastewater treatment system is not 
consistently able to meet the draft ELG arsenic limits, and does not meet the draft ELG limits for 
mercury. PC4 monitors mercury concentrations more frequently than other parameters, using 
low-level detection EPA Method 1631. PC4 provided data for 46 samples. Figure 2-14 illustrates 
the variability in the data over time. 

 
Figure 2-14 
Site PC4 FGD Wastewater Treatment System Effluent Mercury Concentration 

0

1,000

2,000

3,000

4,000

5,000

6,000

7,000

Co
nc

en
tr

at
io

n 
(n

g/
L)

Co
nc

en
tr

at
io

n 
(

2-21 
0



 

 
Case Studies of Physical/Chemical FGD Wastewater Treatment Systems 

Historic mercury data indicates that, as with PC1, the PC4 effluent concentrations are somewhat 
variable despite treatment. 

Lessons Learned 

During the interview with Site PC4 representatives, they reviewed operational and equipment 
changes that have been instituted since the design and the commission of the treatment system. 
The main lessons learned by Site PC4 operators are as follows: 

• Site PC4 had trouble with short-circuiting across the desaturation tank. To prevent this, dip 
tubes were installed in the desaturation tank to improve contact time with the lime. 

• The anionic polymer is added directly to the secondary clarifier, which has caused mixing 
issues. Relocating the polymer addition point to an inline location is being pursued to 
promote better mixing with the FGD wastewater.  

• The system was designed for solids to be recycled from the secondary clarifier underflow to 
upstream of the clarifier. This was included in the design to help improve settling, 
dewatering, and promote metals removal and improve treatment. However, recycling solids 
resulted in pumping problems and clarifier loading issues. Therefore, Site PC4 has chosen 
not to recycle solids in its FGD treatment system. 

Site PC5 
Site PC5 burns bituminous and sub-bituminous coal. The flue gas is scrubbed using a forced 
oxidation limestone FGD system generating a purge stream with approximately 5.5 percent 
solids and 12,500 ppm of chlorides. Site PC5 is typically a base-load plant but recent operation 
has been more peaking due to market factors. This change in plant availability may affect the 
consistency of the wastewater from the FGD. 